
Wood-Mizer®

Replacement Parts

LX30 G9 rev. A1.02
LX30 G9 S                rev. A1.00
LX30 EH4 S                 rev. A1.00

Safety is our #1 concern! Read and understand
all safety information and instructions before
operating, setting up or maintaining this machine.!!





Table of contents Section-Page
SECTION 1  GENERAL INFORMATION 1-1

1.1 How To Use the Parts List......................................................................1-1
1.2 Sample Assembly ...................................................................................1-1

SECTION 2 LX30 ENGINE KIT 2-1

2.1 G9 Engine Kit (No. 601079)   ...............................................................2-2
2.2 G9.5 S Engine Kit  (No.601280)   .........................................................2-4
2.3 EH4S Motor Kit.  (No. 601078)  ...........................................................2-6
2.4 Electric Box  LX30 (3kW)  (No. 601193)  ............................................2-8
2.5 LX30 Pushbar Gasoline Version (CE)  ...............................................2-10
2.6 Pushbar LX30 CE  (No. 601271)  .......................................................2-12

SECTION 3 LX30 SAWMILL BED 3-1

3.1 LX30 Sawmill Bed (No. 601043)   .......................................................3-2
3.2 Bed Section No. 1 (587133)   ................................................................3-3
3.3 Bed Section No. 2 (587135)   ................................................................3-4
3.4 Log Clamp (No. 601143)   ....................................................................3-5
3.5 Leg Set (Optional). 601268   .................................................................3-6
3.6 Leg Optional. 601266   ..........................................................................3-7

SECTION 4 LX30 SAWMILL MAST 4-1

4.1 LX30 Sawmill Mast (No. 587140)  .......................................................4-1
4.2 Water Bottle (No. 601396)   ..................................................................4-4
4.3 Up/Down Shaft Assembly (No. 587141)   ............................................4-5
4.4 Up/Down Lock Plate (No. 601172)   .....................................................4-6
4.5 Up/Down Crank Handle (No. 601208)   ...............................................4-7
4.6 Blade Height Scale (No. 601109)   ........................................................4-8
4.7 Up/Down Roller (No. 587066)   ............................................................4-9
4.8 Track Roller Assembly (No. 587138)   ...............................................4-10

SECTION 5 LX30 SAW HEAD 5-1

5.1 Decals, LX30G9 (No. 616401)   ...........................................................5-2
5.2 LX30 Sawmill Saw Head (No. 587062)    .............................................5-4
5.3 Up/Down Guide Blocks (No. 587063)   ................................................5-6
5.4 Drive-Side Blade Wheel Assembly (No. X100-961)    .........................5-7
5.5 Blade Guide Assembly, Drive Side (No. 587130)   ..............................5-8
5.6 Blade Guide Roller Assembly, Drive Side (No. 587128)   ...................5-9
5.7 Blade Guide Assembly, Idle Side (No. 587129)   ...............................5-10
5.8  Blade Guide Roller Assembly, Idle Side (No. 587124)   ...................5-11
5.9  Blade Guide Roller Assembly (No. 587123)   ...................................5-12
5.10 Blade Cover Support Bracket (No. 601037)   .....................................5-13
5.11 Blade Tensioner (No. 587117)   ..........................................................5-14
Table of contents SW-07doc0408253



Table of contents Section-Page
SECTION 6 LX30 ACCESSORIES 6-1

6.1 LX30 Bed Extension (US version)   ......................................................6-1
6.2 LX30 Log Stop (US version)   ..............................................................6-3
4 SW-07doc040825 Table of contents



General Information
How To Use the Parts List

General Information doc040825 1-1

1
SECTION 1    GENERAL INFORMATION

1.1 How To Use the Parts List 

 Use the index above to locate the assembly that contains the part you need.

 Go to the appropriate section and locate the part in the illustration.

 Use the number pointing to the part to locate the correct part number and description in the
table.

 Parts shown indented under another part are included with that part.

 Parts marked with a diamond () are only available in the assembly listed above the part.

See the sample table below. Sample Part #A01111 includes part F02222-2 and subassembly
A03333. Subassembly A03333 includes part S04444-4 and subassembly K05555. The diamond ()
indicates that S04444-4 is not available except in subassembly A03333. Subassembly K05555
includes parts M06666 and F07777-77. The diamond () indicates M06666 is not available except in
subassembly K05555.

To Order Parts:

 From Europe call our European Headquarters and Manufacturing Facility in Kolo, Poland
at +48-63-2626000. From the continental U.S., call our toll-free Parts hotline
at 1-800-525-8100. Have your customer number, vehicle identification number, and part
numbers ready when you call. From other international locations, contact the Wood-Mizer
distributor in your area for parts.

Office Hours:  

CAUTION! It is strongly recommended that only original spare parts be
used. 

1.2 Sample Assembly
REF. DESCRIPTION      ( Indicates Parts Available In Assemblies Only) PART # QTY

Sample Assembly, Complete  (Includes All Indented Parts Below) A01111 1

1 Sample Part F02222-22 1

Sample Subassembly (Includes All Indented Parts Below) A03333 1

2 Sample Part ( Indicates Part Is Only Available With A03333) S04444-4 1 

Sample Subassembly (Includes All Indented Parts Below) K05555 1

3 Sample Part ( Indicates Part Is Only Available With K05555) M06666 2 

4 Sample Part F07777-77 1

Country Monday - Friday Saturday Sunday

Poland 7-15 Closed Closed

US 8 a.m.- 5 p.m. 8 a.m.- 12 p.m. Closed



LX30 ENGINE KIT2

2-1 doc040825 LX30 ENGINE KIT

SECTION 2   LX30 ENGINE KIT



G9 Engine Kit (No. 601079) 2

2.1 G9 Engine Kit (No. 601079)     

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- ENGINE KIT, KOHLER (9.5HP) 601079 1

1 ENGINE, 9.5 HP KOHLER X100-1091 1

2 DEFLECTOR, KOHLER14HP EXHAUST 110187 1

3 BUSHING, 25.8/40-6 ZINC-PLATED 601145-1 2

4 CLUTCH, LX30 (K090) CENTRIFUGAL 601076 1

5 BUSHING, 25.8/40-8 ZINC-PLATED 601150-1 1

6 WASHER, 13 SPECIAL FLAT ZINC F81056-14 1

7 WASHER, Z12.2 SPLIT LOCK ZINC F81056-2 1

8 SCREW, 3/8-16X1 1/4 FSHC F05007-108 1

9 BELT, BX1870 BX72 CONTITECH 593247 1

10 KEY, 1/4" X 1 11/16" S04124 1

- PUSH BAR WELDMENT (COMPLETE) 601194 1

11 PUSH BAR WELDMENT 601216-1 1
doc040825 2-2



G9 Engine Kit (No. 601079)2
12 BOLT, M6X20-8.8 CARRIAGE ZINC F81001-119 2

13 WASHER, 6.4 FLAT ZINC F81053-1 2

14 NUT, M6-8-B HEX NYLON ZINC LOCK F81031-2 2

15 CAP, 1530 DIA. ROUND TUBE END (HOLE 30) 517616 1

16 WASHER, 10.5 FLAT ZINC F81055-1 8

17 BOLT, M10X45 HEX HEAD FULL THREAD ZINC F81003-3 4

18 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 4

19 KATOWNIK GORNY MASZTU 587069-1 1

- ZBIORNIK WODY LX30 KPL. 601396 1

- BOTTLE, 10L WATER W/EURO-WIN VALVE 550744 1

20 BOTTLE, WATER (10L)  See Section 4.2 711400 1

21 CAP, WATER BOTTLE 513867 1

22 TAP, EURO-WIN WATER BOTTLE DRAIN 550745 1

23 BOLT, M6X25-8.8 ZINC F81001-20 1

24 Strap, 15 Rubber W/S Hooks P07461 1

25 WASHER, 6.4 FLAT ZINC F81053-1 1

26 NUT, M6-8-B HEX NYLON ZINC LOCK F81031-2 1

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY
2-3 doc040825



G9.5 S Engine Kit (No.601280) 2

2.2 G9.5 S Engine Kit  (No.601280)      

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- G9,5 ENGINE KIT  - LX30 (CE) 601280 1

1 ENGINE, 9.5 HP KOHLER X100-1091 1

2 WASHER, 10.5 FLAT ZINC F81055-1 8

3 BOLT, M10X45 HEX HEAD FULL THREAD ZINC F81003-3 4

4 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 4

5 DEFLECTOR, KOHLER14HP EXHAUST 110187 1

6 BUSHING, 25.8/40-6 ZINC-PLATED 601145-1 2

7 CLUTCH, LX30 (K090) CENTRIFUGAL 601076 1

8 BUSHING, 25.8/40-8 ZINC-PLATED 601150-1 1

9 WASHER, 13 SPECIAL FLAT ZINC F81056-14 1

10 WASHER, Z12.2 SPLIT LOCK ZINC F81056-2 1

11 SCREW, 3/8-16X1 1/4 FSHC F05007-108 1

12 BELT, BX1870 BX72 CONTITECH 593247 1

13 KEY, 1/4" X 1 11/16" S04124 1

14 KATOWNIK GORNY MASZTU 587069-1 1

15 PUSHBAR CE LX30 - WERSJA SPAL. KPL.See Section 2.5 601395 1

16 ZESPOL DZWIGNI LX30 CE - WERSJA SPAL. 601293 1

17 CABLE, G14 THROTTLE 550812 1
doc040825 2-4



G9.5 S Engine Kit (No.601280)2
18 ZBIORNIK WODY LX30 KPL.  See Section 4.2 601396 1

19 GROMMET, 6 MM I.D. RUBBER 085338 3

20 SWITCH, AZ17-11ZRK SAFETY 094232 1

21 KEY, AZ17/170-B5 094422 1

22 WASHER, 4.3 FLAT ZINC F81051-2 10

23 SCREW, M4X12 5,8-B CROSS RECESSED PAN HE F81011-43 2

24 NUT, M4-B HEX NYLON ZINC LOCK F81029-1 8

25 SCREW, M4X35 8.8 HEX SOCKET HEAD CAP ZIN F81011-34 2

26 SWITCH, LPZ P1 B5 03 EMERGENCY STOP 536158 1

27 SCREW M4X16 SHCS ZC 8.8 DIN 912 ISO 4762 F81011-56 4

28 SCREW, H M5X10 8.8 CROSS RECESSED PAN HE F81000-13 1

29 NUT, M5-8 DIN985 ZINC-PLATED F81030-2 1

30 BOLT, THROTTLE CABLE CLAMP ZINC-PLATED 088120-1 1

31 WASHER, 6.4 FLAT ZINC F81053-1 3

32 NAKRETKA M6-8-FE/ZN5 PN-M/82144 F81031-1 1

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY
2-5 doc040825



EH4S Motor Kit. (No. 601078) 2

2.3 EH4S Motor Kit.  (No. 601078)      

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- EH4S MOTOR KIT - LX30 (CE) 601078 1

1 MOTOR 3SIE90L2A, 3KW, 2900 R.P.M, 50HZ 537386 1

2 PLYTA SILNIKA LX30 (3kW) 601291-1 1

3 WASHER, 10.5 FLAT ZINC F81055-1 12

4 BOLT, M10X30-8.8 FE/ZN5 PN-M/82105 F81003-111 4

5 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 8

6 BOLT, M10 X 25 8.8, PN-M/82302 F81003-32 4

7 KOLO PASOWE LX30 (EH4) 601292-1 1

8 SCREW M8X16 HSS W/FLAT POINT ZC 45H DIN F81002-124 1

9 PAS BX73 601397 1

10 SWITCH, AZ17-11ZRK SAFETY 094232 1

11 KEY, AZ17/170-B5 094422 1

12 WASHER, 4.3 FLAT ZINC F81051-2 6

13 SCREW, M4X12 5,8-B CROSS RECESSED PAN HE F81011-43 2

14 NUT, M4-B HEX NYLON ZINC LOCK F81029-1 4

15 SCREW, M4X35 8.8 HEX SOCKET HEAD CAP ZIN F81011-34 2

16 KATOWNIK GORNY MASZTU 601331-1 1

17 SKRZYNKA EL. LX30 (3kW)  See Section 2.4 601193 1

18 OBEJMA METALOWO-GUMOWA RSGU 1.18/15 W1 F81087-4 1

19 PUSHBAR CE LX30 - WERSJA ELEK. KPL.  See Section 2.6 601271 1

20 ZESPOL DZWIGNI LX30 CE - WERSJA ELEK. 601273 1

21 ZBIORNIK WODY LX30 KPL.  See Section 4.2 601396 1

22 WSPORNIK PRZEWODU LX30 601398 1
doc040825 2-6



EH4S Motor Kit. (No. 601078)2
23 CLIP, RSGU 1.10/12W1 METAL & RUBBER RETA 086861 2

24 BOLT, M6X16 -8.8 CARRIAGE ZINC F81001-36 2

25 WASHER, 6.4 FLAT ZINC F81053-1 2

26 NUT, M6-8-B HEX NYLON ZINC LOCK F81031-2 2

27 BOLT, M5X16 -8.8- FE/ZN5 HEX HEAD FULL T F81000-20 2

28 WASHER, 5.3 FLAT ZINC F81052-1 4

29 NUT, M5-8 DIN985 ZINC-PLATED F81030-2 5

30 GROMMET, 6 MM I.D. RUBBER 085338 2

31 SCREW, M5X20 8.8 HEX SOCKET HEAD CAP ZIN F81000-72 2

32 SRUBA IMB. M5x25 8.8 Fe/Zn5 PN-M/82302 F81000-56 1

33 WASHER, 5.5 SPECIAL FLAT ZINC F81052-3 1

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY
2-7 doc040825



Electric Box LX30 (3kW) (No. 601193) 2

2.4 Electric Box  LX30 (3kW)  (No. 601193)      

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- ELECTRIC BOX LX30 (3kW) 601193 1

1 OBUDWA SKRZYNKI ELE. LX30 601258 1

2 BUTTON, LPCBL1117 COMPLETE 535441-K 1

3 CAP, M22 - B (216388) 093748 1

4 SWITCH, XB4 BS542 EMERGENCY 535445-K 1

5 WASHER, LPX AU115 EMERGENCY STOP BUTTON 536912 1

6 GLAND, DW11/H CABLE 085388 2

7 GLAND, DP9/H CABLE F81096-2 2

8 POKRETLO SM1X18B200R 615713 1

9 ZASILACZ MDR-20-24 1A 599207 1

10 WYLACZNIK SILNIKOWY SM1R0650 615712 1

11 STYCZNIK 11BG0910D012 615711 1
doc040825 2-8



LX30 Pushbar Gasoline Version (CE) 2

2.5 LX30 Pushbar Gasoline Version (CE)      

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- PUSHBAR CE LX30 - WERSJA SPAL. KPL. 601395 1

1 PUSHBAR LX30 CE - WERSJA SPAL. 601394-1 1

2 BOLT, M6X16 -8.8 CARRIAGE ZINC F81001-36 2

3 WASHER, 6.4 FLAT ZINC F81053-1 2

4 NUT, M6-8-B HEX NYLON ZINC LOCK F81031-2 2

5 CAP, 1530 DIA. ROUND TUBE END (HOLE 30) 517616 1

- ZESPOL DZWIGNI LX30 CE - WERSJA SPAL. 601293 1

6 BRACKET WELDMENT 532316-1 1

7 LEVER, CABLE 532336-1 1

- ASSY, TRIGGER PLATE 601301 1

8 UCHWYT LINKI GAZU 601300-1 1

9 WASHER, 6.4 FLAT ZINC F81053-1 4

10 NUT, M6-8-B HEX NYLON ZINC LOCK F81031-2 2

11 BOLT, M6X60-8.8 HEX HEAD FULL THREAD ZIN F81001-9 1
doc040825 2-10



LX30 Pushbar Gasoline Version (CE)2
12 BOLT, M6X70 8.8 HEX HEAD FULL THREAD ZIN F81001-63 1

13 NAKRETKA M6-8-FE/ZN5 PN-M/82144 F81031-1 1

14 WASHER, FLAT ZINC F81053-11 2

15 BOLT, M6X70 8.8 HEX HEAD FULL THREAD ZIN F81001-63 1

16 WASHER, 6.4 FLAT ZINC F81053-1 2

17 NAKRETKA M6-8-FE/ZN5 PN-M/82144 F81031-1 1

18 WASHER, FLAT ZINC F81053-11 2

19 NUT, M6-8-B HEX NYLON ZINC LOCK F81031-2 1

20 Spring, 3/4x2 7/8x12Ga 015479 1

21 WASHER, 4.3 FLAT ZINC F81051-2 2

22 BOLT, M4X50-8.8 DIN933 HEX HEAD ZINC F81011-48 1

23 NUT, M4-B HEX NYLON ZINC LOCK F81029-1 1

24 BOLT, M5X16 DIN 603 CARRIAGE F81000-75 2

25 WASHER, 5.3 FLAT ZINC F81052-1 2

26 NUT, M5-8 DIN985 ZINC-PLATED F81030-2 2

27 SWITCH, AZ17-11ZRK SAFETY 094232 1

28 SWITCH, LPZ P1 B5 03 EMERGENCY STOP 536158 1

29 SCREW M4X16 SHCS ZC 8.8 DIN 912 ISO 4762 F81011-56 4

30 WASHER, 4.3 FLAT ZINC F81051-2 4

31 NUT, M4-B HEX NYLON ZINC LOCK F81029-1 4

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY
2-11 doc040825



Pushbar LX30 CE (No. 601271) 2

2.6 Pushbar LX30 CE  (No. 601271)      

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- PUSHBAR CE LX30 - WERSJA ELEK. KPL. 601271 1

1 PUSHBAR LX30 CE - WERSJA ELEK. 601272-1 1

2 BOLT, M6X16 -8.8 CARRIAGE ZINC F81001-36 2

3 WASHER, 6.4 FLAT ZINC F81053-1 2

4 NUT, M6-8-B HEX NYLON ZINC LOCK F81031-2 2

5 CAP, 1530 DIA. ROUND TUBE END (HOLE 30) 517616 1

- ZESPOL DZWIGNI LX30 CE - WERSJA ELEK. 601273 1

6 BRACKET WELDMENT 532316-1 1

7 BOLT, M5X16 DIN 603 CARRIAGE F81000-75 2

8 WASHER, 5.3 FLAT ZINC F81052-1 2

9 NUT, M5-8 DIN985 ZINC-PLATED F81030-2 2

- ASSY, TRIGGER PLATE X100-1231 1

10 BRACKET 532324-1 1

11 WASHER, 6.4 FLAT ZINC F81053-1 4

12 NUT, M6-8-B HEX NYLON ZINC LOCK F81031-2 2

13 BOLT, M6X60-8.8 HEX HEAD FULL THREAD ZIN F81001-9 1
doc040825 2-12



Pushbar LX30 CE (No. 601271)2
14 BOLT, M6X70 8.8 HEX HEAD FULL THREAD ZIN F81001-63 1

15 NAKRETKA M6-8-FE/ZN5 PN-M/82144 F81031-1 1

16 WASHER, FLAT ZINC F81053-11 2

17 NUT, M10-8-B HEX ZINC F81033-3 2

18 BOLT, M10 X 40-8.8 HEX HEAD FULL THREAD F81003-16 1

19 LEVER, CABLE 532336-1 1

20 BOLT, M6X70 8.8 HEX HEAD FULL THREAD ZIN F81001-63 1

21 WASHER, 6.4 FLAT ZINC F81053-1 2

22 NAKRETKA M6-8-FE/ZN5 PN-M/82144 F81031-1 1

23 WASHER, FLAT ZINC F81053-11 2

24 NUT, M6-8-B HEX NYLON ZINC LOCK F81031-2 1

25 Spring, 3/4x2 7/8x12Ga 015479 1

26 WASHER, 4.3 FLAT ZINC F81051-2 4

27 BOLT, M4X50-8.8 DIN933 HEX HEAD ZINC F81011-48 1

28 NUT, M4-B HEX NYLON ZINC LOCK F81029-1 3

29 SWITCH, FA138 Z11 LIMIT 100931 1

30 SCREW, M4X35 8.8 HEX SOCKET HEAD CAP ZIN F81011-34 2

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY
2-13 doc040825



LX30 SAWMILL BED

LX30 SAWMILL BED doc040825 3-1

3
SECTION 3   LX30 SAWMILL BED 



LX30 Sawmill Bed (No. 601043)3

3-2 doc040825

3.1 LX30 Sawmill Bed (No. 601043)     

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- FRAME, LX30 COMPLETE BED 601043 1

1 SECTION, BED (1) See Section 3.2 587133 2

2 SECTION, BED (2) See Section 3.3 587135 1

3 PLATE, MAST STOP 601066-1 2

4 WASHER, 10.5 FLAT ZINC F81055-1 38

5 BOLT, M10x30-8.8 HEX HEAD FULL THREAD ZINC F81003-111 14

6 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 14

7 PIN, 8x30 CLEVIS W/HEAD F81047-3 1

8 PIN, 2 x 50 MM COTTER F81043-36 1

9 SCREW, 10x50 HEX HEAD WOOD F81003-157 10

10 LOG CLAMP, LX30 COMPLETE See Section 3.4 601143 1

11 WASHER, 50x10.5-5 524023-1 10



Bed Section No. 1 (587133)

doc040825 3-3

3
3.2 Bed Section No. 1 (587133)     

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- SECTION, BED (1) 587133 1

1 RAIL, LX30 TRACK 587107-1 2

2 RAIL, LX30 BED 587108-1 2

3 ANGLE, BED SECTION 587110-1 2

4 BRACKET, SIDE SUPPORT 601042-1 1

5 SUPPORT, VERTICAL SIDE T00031-1 1

6 WASHER, 10.5 FLAT ZINC F81055-1 20

7 BOLT, M10x30-8.8 HEX HEAD FULL THREAD ZINC F81003-111 8

8 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 12

9 PLATE, BED SECTION CONNECTION 601103-1 2

10 BOLT, M10X30-8.8 CARRIAGE ZINC F81003-101 4



Bed Section No. 2 (587135)3

3-4 doc040825

3.3 Bed Section No. 2 (587135)     

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- SECTION, BED (2) 587135 1

1 RAIL, LX30 TRACK 587107-1 2

2 RAIL, LX30 BED 587108-1 1

3 WASHER, 10.5 FLAT ZINC F81055-1 4

4 BOLT, M10x30-8.8 HEX HEAD FULL THREAD ZINC F81003-111 2

5 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 2



Log Clamp (No. 601143)

doc040825 3-5

3
3.4 Log Clamp (No. 601143)     

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- LOG CLAMP, LX30 COMPLETE 601143 1

1 TUBE, 33.7x3.6 L-824 ROUND 601132-1 1

2 ARM, LOG CLAMP 601131-1 1

- BOLT, LOG CLAMP-COMPLETE 601062 1

3 BOLT, M16X140 EYE F81006-93 1

4 WASHER, 13 FLAT ZINC F81056-1 2

5 BOLT, M12X150-8.8 HEX HEAD FULL THREAD ZINC F81004-54 1

6 NUT, M12-8-B HEX ZINC F81034-1 1

7 WASHER, 10.5 FLAT ZINC F81055-1 4

8 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 2

9 BOLT, M10X60-8.8 HEX HEAD ZINC F81003-10 2



Leg Set (Optional). 6012683

3-6 doc040825

3.5 Leg Set (Optional). 601268     

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- LEG SET, LX30 WELDED 601268 1

1 LEG WELDMENT, LX30 COMPLETE See section 3.6 601266 14



Leg Optional. 601266

doc040825 3-7

3
3.6 Leg Optional. 601266     

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- LEG WELDMENT, LX30 COMPLETE 601266 1

1 LEG WELDMENT, LX30 601265-1 1

LEG WELDMENT, LX30 (US VERSION) 601265-1-US 1

2 NUT, M8-8-B HEX ZINC F81032-1 2

NUT, M10-1.5 HEX (US VERSION) F05010-85 2

3 WASHER, 10.5 FLAT ZINC F81055-1 2

WASHER, M10 FLAT SAE (US VERSION) F05011-134 2



LX30 SAWMILL MAST4

4-1 doc040825 LX30 SAWMILL MAST

SECTION 4   LX30 SAWMILL MAST



LX30 Sawmill Mast (No. 587140) 4

4.1 LX30 Sawmill Mast (No. 587140)    

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- MASZT LX30 KPL. 587140 1

1 PROFIL MASZTU 587055-1 2

2 BLACHA DOLNA MASZTU 601187-1 2

3 BLACHA DOLNA MASZTU LX30 587071-1 2

4 PROFIL MASZTU 587072-1 2

5 BLACHA GORNA MASZTU LX30 601115-1 2

6 BLACHA GORNA MASZTU LX30 601182-1 1

7 BLACHA GORNA MASZTU LX30 587074-1 1

8 BELKA GORNA MASZTU 587105-1 1

9 WASHER, 8.4 FLAT ZINC F81054-1 54

10 BOLT, M8X75 DIN603 ZINC MUSHROOM HEAD SQ F81002-106 2

11 BOLT, M8X75-8.8 HEX HEAD ZINC F81002-91 14

12 NUT, M8-8-B HEX NYLON ZINC LOCK F81032-2 26

13 BOLT, M8X70-8.8 HEX HEAD ZINC F81002-71 4

14 BOLT, M8X20-8.8-B HEX HEAD FULL THREAD Z F81002-4 2

15 BLACHA ZABEZPIECZENIA MASZTU LX30 601073-1 2

16 BOLT, M8X25-8.8-B-HEX HEAD FULL THREAD Z F81002-5 4
doc040825 4-1



LX30 Sawmill Mast (No. 587140)4
17 SHAFT ASSEMBLY, LX30 UP/DOWN See Section 4.3 587141 1

- PLATE ASSEMBLY, UP/DOWN LOCK See Section 4.4 601172 1

18 BOLT, M8X55-8.8 HEX HEAD ZINC F81002-8 1

19 LIN. STAL. n3; L-1480; ZAK. W OSI  M8 587142 2

20 NUT, M8-8-B HEX ZINC F81032-1 4

21 SCALE, LX30 BLADE HEIGHT See Section 4.6 601109 1

22 ROLLER ASSEMBLY, UP/DOWN See Section 4.7 587066 2

23 PŁYTKA ZGARNIACZA TROCIN 601183 4

24 BOLT, M6X20-8.8 HEX HEAD FULL THREAD ZIN F81001-2 4

25 WASHER, 6.4 FLAT ZINC F81053-1 8

26 NUT, M6-8-B HEX NYLON ZINC LOCK F81031-2 6

27 ZESTAW KOŁA LX30 See Section 4.8 587138 4

28 BOLT, M6X16-8.8 HEX HEAD FULL THREAD ZIN F81001-15 2

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY
4-2 doc040825



Water Bottle (No. 601396)4

4-4 doc040825

4.2 Water Bottle (No. 601396)       

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- WATER BOTTLE LX30 601396 1

- BOTTLE, 10L WATER W/EURO-WIN VALVE 550744 1

1 BOTTLE, WATER (10L) 711400 1

2 CAP, WATER BOTTLE 513867 1

3 TAP, EURO-WIN WATER BOTTLE DRAIN 550745 1

4 BOLT, M6X25-8.8 ZINC F81001-20 1

5 STRAP, 15 RUBBER W/S HOOKS P07461 1

6 WASHER, 6.4 FLAT ZINC F81053-1 1

7 NUT, M6-8-B HEX NYLON ZINC LOCK F81031-2 1



Up/Down Shaft Assembly (No. 587141)

doc040825 4-5

4
4.3 Up/Down Shaft Assembly (No. 587141)     

REF. DESCRIPTION ( Indicates Parts Available In Assemblies Only) PART # QTY

- SHAFT ASSEMBLY, LX30 UP/DOWN 587141 1

1 SHAFT, LX30 UP/DOWN 587068-1 1

2 BUSHING, IGUS GFM-2023-16 X100-1256 4

3 RING, 19 DIN6799 RETAINING F81090-82 2

4 SCREW, M6x16-45H HEX SOCKET SET FLAT POINT ZINC F81001-10 2

5 BUSHING, RIGHT CABLE 532325 1

6 BUSHING, LEFT CABLE 534526 1

7 KEY, A 6X6X22 PARALLEL 519161 1

8 SPROCKET ASSEMBLY, LARGE 601213-1 1

9 SCREW, M6x8-45H HEX SOCKET SET W/FLAT POINT F81013-1 1



Up/Down Lock Plate (No. 601172)4

4-6 doc040825

4.4 Up/Down Lock Plate (No. 601172)     

REF DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- PLATE ASSEMBLY, UP/DOWN LOCK 601172 1

1 CHAIN, 06B L-704.85 MM (74-LINK) 601207 1

2 PLATE, UP/DOWN LOCK 601179-1 1

3 BUSHING, SPACER 601181-1 4

4 HANDLE, UP/DOWN CRANK See Section 4.5 601208 1

5 WASHER, 8.4 FLAT ZINC F81054-1 8

6 BOLT, M8X55-8.8 HEX HEAD ZINC F81002-8 1

7 BOLT, M8X50-8.8 HEX HEAD ZINC F81002-10 3

8 NUT, M8-8-B HEX NYLON ZINC LOCK F81032-2 4



Up/Down Crank Handle (No. 601208)

doc040825 4-7

4
4.5 Up/Down Crank Handle (No. 601208)     

REF. DESCRIPTION (indicates parts available in assemblies only) PART # QTY

- HANDLE, UP/DOWN CRANK 601208 1

1 SPROCKET ASSEMBLY, SMALL 601204-1 1

2 WASHER, 13 FLAT ZINC F81056-1 2

3 BUSHING, GFM-1618-12 091455 2

4 PLATE, CRANK HANDLE MOUNT 531997-1 1

5 NUT, M12-8 DIN 982 HEX NYLON ZINC LOCK F81034-2 1

- HANDLE, CRANK 096499 1

6 MANDREL, CRANK HANDLE 096504-1 1

7 PIN, CRANK HANDLE 097095 1

8 RING, 7 STOPPING LIGHT TYPE F81039-9 1

9 PLATE 587015-1 1

10 WASHER, 13 FLAT ZINC F81056-1 1

11 NUT, M12-04-A THIN ZINC F81034-6 2

12 RING, Z7 OUTSIDE RETAINING F81090-17 1

13 RING, W13 INSIDE RETAINING F81090-18 1

14 SCREW, M4X8 GEOMET HEX SOCKET SET W/CONE POINT F81011-40 1

15 WASHER, 7.2/12.5 097264 2

16 TUBE, CRANK HANDLE 097263 1

17 SPRING, 1/2 OD X 1-1/2 LENGTH X .055 047690 1



Blade Height Scale (No. 601109)4

4-8 doc040825

4.6 Blade Height Scale (No. 601109)     

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- SCALE, LX30 BLADE HEIGHT 601109 1

1 PLATE, LX30 SCALE BASE 601110-1 1

2 BLOCK, SCALE STIFFENER X100-1179 2

3 WASHER, 6.4 FLAT ZINC F81053-1 6

4 NUT, M6-8-B HEX NYLON ZINC LOCK F81031-2 2

5 BOLT, M6x30-8.8 HEX HEAD FULL THREAD ZINC F81001-8 2

6 INDICATOR, BLADE HEIGHT SCALE 094821 1

7 WASHER, 5.3 FLAT ZINC F81052-1 4

8 BOLT, M5 X 16-8.8 HEX HEAD FULL THREAD ZINC F81000-20 2

9 NUT, M5-8 DIN985 HEX NYLON ZINC LOCK F81030-2 2

10 BOLT, M8x20-8.8 CARRIAGE ZINC F81002-11 2

11 WASHER, 8.4 FLAT ZINC F81054-1 2

12 NUT, M8-8-B HEX NYLON ZINC LOCK F81032-2 2



Up/Down Roller (No. 587066)

doc040825 4-9

4
4.7 Up/Down Roller (No. 587066)     

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- ROLLER ASSEMBLY, UP/DOWN 587066 1

1 ROLLER 532000 1

2 BEARING, 6000 2RSR 087471 1

3 BOLT, M10x30-8.8 HEX HEAD FULL THREAD ZINC F81003-111 1

4 WASHER, 10.5 FLAT ZINC F81055-1 3

5 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 1



Track Roller Assembly (No. 587138)4

4-10 doc040825

4.8 Track Roller Assembly (No. 587138)     

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- ROLLER ASSEMBLY, LX30 TRACK 587138 1

1 SHAFT, TRACK ROLLER 587137-1 1

2 BEARING, 6302 2RS X200-957 1

3 RING, Z15 OUTSIDE RETAINING F81090-2 1

4 WASHER, 13 FLAT ZINC F81056-1 2

5 NUT, M12-8 DIN 982 HEX NYLON ZINC LOCK F81034-2 2

6 ROLLER, "T" FI 68x22 TRACK 587056-1 1

7 RING, SEG W042 RETAINING F81090-19 1



LX30 SAW HEAD

LX30 SAW HEAD doc040825 5-1

5
SECTION 5   LX30 SAW HEAD



Decals, LX30G9 (No. 616401)5

5.1 Decals, LX30G9 (No. 616401)     

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- DECAL KIT, LX30 (PICTOGRAMS) 616401 1
5-2 doc040825



Decals, LX30G9 (No. 616401) 5
1 SCALE, BLADE HEIGHT 535115 1

2 DECAL, LX30 SAW HEAD 583002 1

3 DECAL, BLADE MOVEMENT DIRECTION (WHITE) 096321-1 1

4 DECAL, TOOTHED GEAR WARNING 099540 1

5 DECAL, BLADE TENSION 099219 1

6 DECAL, ”CLOSE ALL GUARDS AND COVERS BEFORE OPERATING” 099220 1

7 DECAL, VIN VIN 1

8 DECAL, INTERNATIONAL SAWMILL NAME 501466 1

9 DECAL, EUROPEAN HEADQUARTER ADDRESS 015841 1

10 DECAL, LX30 BLADE TENSION 616402 1

11 DECAL, LX30 BLADE DIMENSIONS 616403 1

12 DECAL, ”READ THE OPERATOR’S MANUAL” 096317 1

13 DECAL, “KEEP A SAFE DISTANCE! - HOT PARTS” 086099 1

14 DECAL, EYE PROTECTION WARNING (75 MM) S12004G 1

15 DECAL, “WEAR PROTECTIVE EAR MUFFS” S12005G 1

16 DECAL, “WEAR SAFETY BOOTS” 501465 1

17 DECAL, BLADE SETTING P85066 1

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY
doc040825 5-3



LX30 Sawmill Saw Head (No. 587062)5

5.2 LX30 Sawmill Saw Head (No. 587062)        

REF. DESCRIPTION ( Indicates Parts Available In Assemblies Only) PART # QTY

- SAW HEAD, LX30 COMPLETE 587062 1

1 SAW HEAD WELDMENT, LX30 587057-1 1

2 BLOCK SET, UP/DOWN GUIDE See Section 5.3 587063 1

3 BLADE WHEEL ASSEMBLY, DRIVE SIDE See Section 5.4 X100-961 2
5-4 doc040825



LX30 Sawmill Saw Head (No. 587062) 5
4 BELT, B47.5 X100-900 1

5 BLADE GUIDE ASSEMBLY, DRIVE SIDE See Section 5.5 587130 1

6 BLADE GUIDE ASSEMBLY, IDLE SIDE See Section 5.7 587129 1

7 NUT, M10x1-04-ST-A2E ISO8675 HEX THIN F81033-10 2

8 BOLT, M10X35 8.8 HEX HEAD FULL THREAD ZINC F81003-17 2

9 NUT, M10-8-B HEX ZINC F81033-3 7

10 BOLT, M10x50-8.8 HEX HEAD FULL THREAD ZINC F81003-4 1

11 WASHER, 10.5 SPECIAL FLAT ZINC F81055-6 2

12 SPRING, 3/4 O.D.X 1 1/2 DIE 034430 1

13 BOLT, M10X80-8.8 HEX HEAD ZINC F81003-50 1

14 WASHER, 10.1X16X0.5 SPACER 524574 1

15 WASHER, 10.5 FLAT ZINC F81055-1 6

16 BOLT, M10x120-8.8 HEX HEAD FULL THREAD ZINC F81003-47 1

17 ROLLER, TENSIONER 586974 1

18 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 1

19 WASHER, 8.4 FLAT ZINC F81054-1 2

20 BOLT, M8X50-8.8 HEX HEAD ZINC F81002-10 1

21 NUT, M8-8-B HEX ZINC F81032-1 1

22 NUT, M8-8-B HEX NYLON ZINC LOCK F81032-2 1

23 PLATE, COVER MOUNT 086701-1 2

- COVER ASSEMBLY, LX30 BLADE HOUSING 601017-1 1

24 PLATE, LX30 BLADE HOUSING COVER 601018 1

25 HINGE, COVER 088257 2

26 BRACKET, LX30 COVER SUPPORT See Section 5.10 601037 1

27 CLAMP, TLE.Z-15/52+R HOOK 550743 2

28 WASHER, 3.2 FLAT ZINC F81050-2 16

29 NUT, M3-6 HEX NYLON ZINC LOCK F81028-2 8

30 SCREW, M3X12-8.8 PN-EN ISO 4762 HEX SOCKET HEAD CAP ZINC F81011-30 8

31 WASHER 550822 2

32 TENSIONER ASSEMBLY, BLADE See Section 5.11 587117 1

33 BOLT, M10X60-8.8 HEX HEAD ZINC F81003-10 2

34 WASHER, 6.4 FLAT ZINC F81053-1 6

35 WASHER, Z 6.1 SPLIT LOCK ZINC F81053-3 6

36 BOLT, M6X12 8.8 HEX HEAD FULL THREAD ZINC F81001-7 6

37 BRACKET, UP/DOWN ROLLER MOUNT 601113-1 2

38 ROLLER, UP/DOWN See Section 4.7 587066 2

39 DEFLECTOR, SAWDUST CHUTE 601039-1 1

40 WASHER, 4.3 FLAT ZINC F81051-2 4

41 BOLT, M4X16 8.8 HEX HEAD FULL THREAD ZINC F81011-6 2

42 NUT, M4-8 HEX NYLON ZINC LOCK F81029-1 2

REF. DESCRIPTION ( Indicates Parts Available In Assemblies Only) PART # QTY
doc040825 5-5



Up/Down Guide Blocks (No. 587063)5

5-6 doc040825

5.3 Up/Down Guide Blocks (No. 587063)     

REF. DESCRIPTION ( Indicates Parts Available In Assemblies Only) PART # QTY

- BLOCK SET, UP/DOWN GUIDE 587063 1

1 BLOCK, VERTICAL SLIDE GUIDE X100-327 4

2 WASHER, 8.4 FLAT ZINC F81054-1 32

3 NUT, M8-8-B HEX NYLON ZINC LOCK F81032-2 14

4 BOLT, M8X30 8.8 HEX HEAD FULL THREAD ZINC F81002-7 10

5 NUT, M8-8-B HEX ZINC F81032-1 4

6 BOLT, M8X65 8.8 HEX HEAD FULL THREAD ZINC F81002-9 2

7 BOLT, M8x35-8.8 HEX HEAD FULL THREAD ZINC F81002-13 4



Drive-Side Blade Wheel Assembly (No. X100-961)

doc040825 5-7

5
5.4 Drive-Side Blade Wheel Assembly (No. X100-961)      

REF. DESCRIPTION (indicates parts available in assemblies only) PART # QTY

- WHEEL ASSEMBLY, DRIVE SIDE X100-961 1

1 SPINDLE, BLADE WHEEL X100-301 1

2 SHEAVE, 15 3/8 I.D. DRIVE X100-303 1

3 BEARING, 6305 C3 62 O.D. X 25 I.D. X 17 W P08066 2

4 RING, 2 7/16 IR N 5002-244 BEVELED SNAP F04254-21 1

5 WASHER, .313X1.5X.125 RETAINING S08220 1

6 BOLT, M8X25-8.8-B HEX HEAD FULL THREAD ZINC F81002-5 1



Blade Guide Assembly, Drive Side (No. 587130)5

5-8 doc040825

5.5 Blade Guide Assembly, Drive Side (No. 587130)     

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- BLADE GUIDE ASSEMBLY, DRIVE SIDE 587130 1

1 BLOCK WELDMENT, BLADE GUIDE MOUNT 087744-1 1

2 ROLLER ASSEMBLY, DRIVE SIDE BLADE GUIDE See Section 5.6 587128 1

3 NUT, M10x1-04-ST-A2E ISO8675 THIN HEX F81033-10 4

4 SCREW, M10X1X25 DIN 913 STAINLESS STEEL SET F81015-4 3

5 BOLT, M10X1X25 DIN 933 STAINLESS STEEL F81003-28 1

6 WASHER, 10.5 FLAT ZINC F81055-1 4

7 BOLT, M10x40-8.8 HEX HEAD FULL THREAD ZINC F81003-16 2

8 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 2



Blade Guide Roller Assembly, Drive Side (No. 587128)

doc040825 5-9

5
5.6 Blade Guide Roller Assembly, Drive Side (No. 587128)     

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- ROLLER ASSEMBLY, DRIVE SIDE BLADE GUIDE 587128 1

1 BRACKET WELDMENT, BLADE GUIDE ROLLER ZINC-PLATED (DRIVE SIDE) 593251-1 1

2 ROLLER, LX30 BLADE GUIDE See Section 5.9 587123 1

3 SCREW, M10X1X40 DIN913 A2-70 STAINLESS STEEL SET F81015-2 2

4 NUT, M10x1-04-ST-A2E ISO8675 HEX THIN F81033-10 2

5 SHAFT, BLADE GUIDE ZINC-PLATED MOUNT 503588-1 1



Blade Guide Assembly, Idle Side (No. 587129)5

5-10 doc040825

5.7 Blade Guide Assembly, Idle Side (No. 587129)     

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- BLADE GUIDE ASSEMBLY, IDLE SIDE 587129 1

1 BLOCK WELDMENT, BLADE GUIDE MOUNT 087744-1 1

2 ROLLER ASSEMBLY, IDLE SIDE BLADE GUIDE See Section 5.8 587124 1

3 NUT, M10x1-04-ST-A2E ISO8675 HEX THIN F81033-10 4

4 SCREW, M10X1X25 DIN 913 STAINLESS STEEL SET F81015-4 3

5 BOLT, M10X1X25 DIN 933 STAINLESS STEEL F81003-28 1

6 WASHER, 10.5 FLAT ZINC F81055-1 4

7 BOLT, M10x40-8.8 HEX HEAD FULL THREAD ZINC F81003-16 2

8 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 2



Blade Guide Roller Assembly, Idle Side (No. 587124)

doc040825 5-11

5
5.8  Blade Guide Roller Assembly, Idle Side (No. 587124)     

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

- ROLLER ASSEMBLY, IDLE SIDE BLADE GUIDE 587124 1

1 BRACKET WELDMENT, BLADE GUIDE ROLLER ZINC-PLATED (IDLE SIDE) 593255-1 1

2 SHAFT, BLADE GUIDE ZINC-PLATED MOUNT 503588-1 1

3 SCREW, M10X1X40 DIN913 A2-70 STAINLESS STEEL SET F81015-2 2

4 ROLLER, LX30 BLADE GUIDE See Section 5.9 587123 1

5 NUT, M10x1-04-ST-A2E ISO8675 HEX THIN F81033-10 2



Blade Guide Roller Assembly (No. 587123)5

5-12 doc040825

5.9  Blade Guide Roller Assembly (No. 587123)     

REF. DESCRIPTION ( Indicates Parts Available In Assemblies Only) PART # QTY

- ROLLER ASSEMBLY, LX30 BLADE GUIDE 587123 1

- ROLLER ASSEMBLY, BLADE GUIDE A09678-1 1

1 ROLLER, NARROW BLADE GUIDE (ECO - USA) 586175 1

2 BEARING, ABEG R8-2RS (12.7 X 28.575 X 7.9) 586174 2

3 RING, W29 INSIDE RETAINING F81090-90 2

4 SPACER 587131 2

5 SHAFT, BLADE GUIDE ROLLER 593248-1 1

6 NUT, M12-8 DIN982 HEX NYLON ZINC LOCK F81034-2 1



Blade Cover Support Bracket (No. 601037)

doc040825 5-13

5
5.10 Blade Cover Support Bracket (No. 601037)     

REF. DESCRIPTION (indicates parts available in assemblies only) PART # QTY

- BRACKET, LX30 COVER SUPPORT 601037 1

1 PLATE, SUPPORT BRACKET 601036-1 1

2 PLATE, SUPPORT BRACKET 601032-1 1

3 WASHER, 6.4 FLAT ZINC F81053-1 7

4 NUT, M6-8-B HEX NYLON ZINC LOCK F81031-2 3

5 NUT, M6 8 HEX ZINC F81031-1 2

6 SCREW, M6x25 ISO 7380-1 BUTTON HEAD ZINC F81001-109 2

7 SCREW, M6x20 ISO 7380-2 A2 BUTTON HEAD ZINC F81000-106 1

8 WASHER, IGLIDUR® G THRUST 601033 1



Blade Tensioner (No. 587117)5

5-14 doc040825

5.11 Blade Tensioner (No. 587117)     

REF. DESCRIPTION ( Indicates Parts Available In Assemblies Only) PART # QTY

- TENSIONER ASSEMBLY, BLADE 587117 1

1 TENSIONER WELDMENT, BLADE 587114-1 1

2 NUT, Tr12x3 T00347-1 1

3 PLATE, TENSION ADJUSTMENT 587119-1 1

4 WASHER, 13 FLAT ZINC F81056-1 1

5 BRACKET, TENSION ADJUSTMENT 587118-1 1

6 BUSHING, LX30 BLADE TENSIONER 601289 1

7 NUT, M10-8-B HEX ZINC F81033-3 3

8 BOLT, M10x50-8.8 HEX HEAD FULL THREAD ZINC F81003-4 1

9 WASHER, 10.5 FLAT ZINC F81055-1 2

10 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 1

11 BOLT, M10x85-8.8 HEX HEAD ZINC F81003-125 1

12 BOLT, M6x40-8.8 HEX HEAD FULL THREAD ZINC F81001-5 2

13 NUT, M6 8 HEX ZINC F81031-1 2

14 BOLT, M10x30-8.8 HEX HEAD FULL THREAD ZINC F81003-2 2

15 PLATE, POLYETHYLENE  X100-1249 2

16 SCREW, M4x12 5.8-B SLOTTED FLAT HEAD ZINC F81011-41 4

17 WASHER, 10.5 SPECIAL FLAT ZINC F81055-6 2

18 SPRING, 3/4 O.D. X 1 1/2 DIE 034430 1

19 BOLT, M10x80-8.8 HEX HEAD ZINC F81003-50 1



LX30 ACCESSORIES
LX30 Bed Extension (US version) 6
SECTION 6   LX30 ACCESSORIES

6.1 LX30 Bed Extension (US version)    

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

ASSY, LX30 BED EXTENSION LX30-EXT 1

1 BRACKET, LX30 LOG STOP 601042-1_US 1

2 PLATE, LX30 BED COUPLER 2 587110-1_US 2

3 PLATE, LX30 BED COUPLER 1 601103-1_US 2

4 BOLT, M10-1.5X30 CARRIAGE CLASS 8.8 F05022-19 4

5 PLATE, LX30 BED SIDE RAIL 587107-1_US 2

6 WASHER, M10 FLAT F05011-134 32

7 WASHER, 10.5X50X5 524023-1_US 4

8 BOLT, M10-4.5X30 HH LAG F05022-63 4

9 PLATE, LX30 BED CENTER RAIL 587108-1_US 2

10 BOLT, M10-1.5X30 HH CLASS 8 F05022-3 12

11 NUT, M10-1.50 HEX NYL LOCK F05004-270 16
LX30 ACCESSORIES doc040825 6-1



LX30 Log Stop (US version)

doc040825 6-3

6
6.2 LX30 Log Stop (US version)    

REF. DESCRIPTION ( indicates parts available in assemblies only) PART # QTY

ASSY, LX30 LOG STOP 601269 1

1 PLATE, LX30 LOG STOP T00031-1_US 1

2 NUT, M10-1.50 HEX NYL LOCK F05004-270 2

3 WASHER, M10 FLAT F05011-134 4

4 BRACKET, LX30 LOG STOP 601042-1_US 1

5 BOLT, M10-1.5X30 HH CLASS 8 F05022-3 2


	SECTION 1 General Information
	1.1 How To Use the Parts List
	1.2 Sample Assembly

	SECTION 2 LX30 ENGINE KIT
	2.1 G9 Engine Kit (No. 601079)
	2.2 G9.5 S Engine Kit (No.601280)
	2.3 EH4S Motor Kit. (No. 601078)
	2.4 Electric Box LX30 (3kW) (No. 601193)
	2.5 LX30 Pushbar Gasoline Version (CE)
	2.6 Pushbar LX30 CE (No. 601271)

	SECTION 3 LX30 SAWMILL BED
	3.1 LX30 Sawmill Bed (No. 601043)
	3.2 Bed Section No. 1 (587133)
	3.3 Bed Section No. 2 (587135)
	3.4 Log Clamp (No. 601143)
	3.5 Leg Set (Optional). 601268
	3.6 Leg Optional. 601266

	SECTION 4 LX30 SAWMILL MAST
	4.1 LX30 Sawmill Mast (No. 587140)
	4.2 Water Bottle (No. 601396)
	4.3 Up/Down Shaft Assembly (No. 587141)
	4.4 Up/Down Lock Plate (No. 601172)
	4.5 Up/Down Crank Handle (No. 601208)
	4.6 Blade Height Scale (No. 601109)
	4.7 Up/Down Roller (No. 587066)
	4.8 Track Roller Assembly (No. 587138)

	SECTION 5 LX30 SAW HEAD
	5.1 Decals, LX30G9 (No. 616401)
	5.2 LX30 Sawmill Saw Head (No. 587062)
	5.3 Up/Down Guide Blocks (No. 587063)
	5.4 Drive-Side Blade Wheel Assembly (No. X100-961)
	5.5 Blade Guide Assembly, Drive Side (No. 587130)
	5.6 Blade Guide Roller Assembly, Drive Side (No. 587128)
	5.7 Blade Guide Assembly, Idle Side (No. 587129)
	5.8 Blade Guide Roller Assembly, Idle Side (No. 587124)
	5.9 Blade Guide Roller Assembly (No. 587123)
	5.10 Blade Cover Support Bracket (No. 601037)
	5.11 Blade Tensioner (No. 587117)

	SECTION 6 LX30 ACCESSORIES
	6.1 LX30 Bed Extension (US version)
	6.2 LX30 Log Stop (US version)




